
  

 

 

 

Iowa City 

Process Operation Manual 

Prepared for 

Wastewater Treatment Fac i l i t ies 

Consol idat ion Project 

Iowa City,  Iowa 

March, 2016  

 

By Brown and Caldwel l 

30 East Seventh St reet ,  Suite 2500 

St.  Paul ,  MN 55101 

 





 

 

 v 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

Table of Contents 

List of Figures ...................................................................................................................................................... x 

List of Tables ....................................................................................................................................................... v 
[...]
Table 6-20.  RAS Box and Surface Film Classifier Design Criteria ............................................................ 6-25 

Table 6-21.  RAS Box and Surface Film Classifier Equipment ................................................................... 6-25 

Table 6-22.  RAS Box and Surface Film Classifier Equipment Maintenance ............................................ 6-26 

Table 6-23.  Secondary Clarifier System Design Data ............................................................................... 6-27 

Table 6-24. Secondary Clarifiers 5500 and 5600 Equipment .................................................................. 6-28 

Table 6-25.  Secondary Clarifiers 5500 and 5600 Maintenance ............................................................. 6-30 

Table 6-26. RAS Pumping Design Criteria .................................................................................................. 6-31 

Table 6-27.  Clarifier 5500 and 5600 RAS Pumping Equipment .............................................................. 6-31 

Table 6-28.  RAS Pumping Maintenance .................................................................................................... 6-32 

Table 6-29.  WAS Pump Design Data .......................................................................................................... 6-33 

Table 6-30.   WAS Pumping ......................................................................................................................... 6-34 

Table 6-31.  WAS Pumping Maintenance ................................................................................................... 6-34 

Table 6-32.  BAR Reactor Equipment Data ................................................................................................ 6-37 

Table 6-33.  BAR Reactor Equipment Maintenance .................................................................................. 6-39 

Table 6-34. HSW Tank Maintenance .......................................................................................................... 6-41 

Table 7-1.  UV System Design Requirements ................................................................................................7-4 

Table 7-2.  Operate Individual Modules from Module Screen ......................................................................7-5 

Table 7-3.  Operate all Modules per Channel from Channel Screen ...........................................................7-6 

Table 7-4.  UV Disinfection Equipment List ...................................................................................................7-7 

Table 7-5.  UV System Maintenance Schedule..............................................................................................7-9 

Table 7-6.  Effluent Water Design Criteria .................................................................................................. 7-12 

Table 7-7.  Effluent/Irrigation Water Equipment ...........................................................................................7-1 

Table 7-8.  Effluent Water Maintenance ........................................................................................................7-2 

Table 7-9.  Service Water Chlorination System Design Data ........................................................................7-3 

Table 7-10.  Service Water Chlorination Equipment .....................................................................................7-4 

Table 7-11.  Service Water Chlorination Equipment Maintenance ..............................................................7-4 

Table 8-1.  WAS Thickening Design Criteria ...................................................................................................8-2 



Iowa City Operations and Maintenance Manual Table of Contents 

 

 vii 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

Table 8-2.  WAS RDT  Thickening Equipment Data ....................................................................................... 8-4 

Table 8-3.  RDT  Maintenance Procedures.................................................................................................... 8-5 

Table 8-4.  Anaerobic Digestion Design Criteria ........................................................................................... 8-7 

Table 8-5.  Anaerobic Digestion Equipment .................................................................................................. 8-9 

Table 8-6.  Anaerobic Digestion Equipment ................................................................................................ 8-12 

Table 8-6.  Polymer Addition Design Criteria ............................................................................................... 8-14 

Table 8-7.  Polymer Addition Equipment Data ............................................................................................ 8-15 

Table 8-7.  Polymer Addition Equipment Maintenance .............................................................................. 8-16 

Table 8-8.  Cake Conveyance Design Data ................................................................................................. 8-18 

Table 8-9.  Cake Conveyance Equipment Data ........................................................................................... 8-18 

Table 8-10.  Cake Conveyance Equipment Maintenance .......................................................................... 8-19 

 



 

 

 viii 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

List of Abbreviations 

AWW average wet weather 

BAR bioaugmentation re-aeration 

BC Brown and Caldwell 

BFP Belt Filter Press 

BOD biochemical oxygen demand 

cBOD5 carbonaceous biochemical oxygen demand (five day) 

CFD computational fluid dynamics 

COD chemical oxygen demand 

DNA  deoxyribonucleic acid 

FRP fiberglass reinforced polyester 

gpd gallons per day  

gph gallons per hour 

gpm gallons per minute 

GTE grit tank (chamber) effluent 

HMI human machine interface 

hp horsepower 

HRT hydraulic retention time 

HSW high strength waste 

IDNR Iowa Department of Natural Resources 

IMLR internal mixed liquor recycle 

LPDC  lamp power distribution center 

mgd million gallons per day 

MLE Modified Ludzack-Ettinger 

MLSS mixed liquor suspended solids 

MSC multi-stage centrifugal 

nm nanometer 

NPDES National Pollutant Discharge Elimination System 

O&M operation and maintenance 

PHWW peak hour wet weather 

PLC programmable logic controller 

PSU power supply unit 

RAS return activated sludge 

RDT rotary drum thickener 

RNA  ribonucleic acid 

rpm revolutions per minute 

SBD sludge blanket depth 



Introduction Section 1 

 

 

 1-9 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

scfm standard cubic feet per minute 

SCADA supervisory control and data acquisition 

sf square feet 

SLR solids loading rate 

SOP standard operating procedure 

SOR surface overflow rate 

SRT solids retention time 

TDH total dynamic head 

TKN total Kjeldahl nitrogen 

TS total solids 

TSS total suspended solids 

TP total phosphorus 

UV  ultra violet 

UMCP UV main control panel 

UVT ultra violet transmittance 

VFD variable frequency drive 

WAS waste activated sludge 

WLA waste load allocation 

WWTP wastewater treatment plant 





 

 

 1-1 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

Section 1 Introduction  
This Operation and Maintenance (O&M) Manual for the City of Iowa City South Wastewater Treatment 

Plant (WWTP) serves as a guide to those responsible for running and maintaining the South WWTP and 

its associated systems and facilities. 

The expansion of the South WWTP to meet the projected year 2040 flows and loads has been divided 

into two phases.  This approach efficiently constructs facilities in a stepwise manner to meet the flows 

and loads as they increase over time.  Phase 1 construction provided facilities to meet the projected 

2025 demands.  Phase 2 construction will prepare the South WWTP to meet the 2040 flows and loads 

with the recommended facilities being constructed around 2025.   

1.1 Purpose of Manual 

This manual has been designed as a general guide for the operation and maintenance of the South 

WWTP following the construction of the Phase 1 facilities.  The manual provides an operating strategy, 

overall system process descriptions, design data where applicable, operation and control strategies, 

data for equipment installed in Phase 1, and maintenance recommendations.  The information in this 

manual is intended to orient Plant Staff about the wastewater facilities and to provide a resource for all 

Plant Staff addressing equipment or process problems.  This manual is not intended to provide detailed 

information on servicing treatment equipment.  Manufacturersõ O&M manuals should be consulted for 

equipment specific information. 

Unit Processes and pre-existing equipment not affected by the Phase 1 expansion are generally not 

covered in this manual.   

1.2 Updating the Manual 

It is very important that all modifications, refinements, or changes to processes and operation be noted 

in this manual.  Plant Operators are encouraged to update spreadsheets, forms, checklists, and 

procedures and add notes related to operator experience.  New Plant Operators benefit from this 

accumulated knowledge. 

1.3 Plant Information 

1.3.1 Plant Overview  

 The Iowa City Wastewater Division maintains and operates the South WWTP located in Johnson County, 

Iowa, in east-central Iowa near the Iowa River at 4366 Napoleon St. SE Iowa City, Iowa 55240. 

After the decommissioning of the North Wastewater Treatment Plant (ca. January 2014), and expansion 

of the South WWTP the combined flow formerly managed by both facilities will be treated by the South 

WWTP alone. The upgraded South WWTP is designed to meet the effluent requirements specified in the 

Iowa Department of Natural Resources (IDNR) waste load allocation analysis for a shore discharge into 

the Iowa River at the location of the existing South WWTP outfall. 

The South WWTP is located approximately three miles southeast of the downtown area and is in a 

predominately rural area, adjacent to the Cityõs soccer complex.  The expanded Plant is rated at 30 

million gallons per day (mgd), except the influent pumping station has a total capacity of 60 mgd.  

Secondary treatment is provided by single nitrifying activated sludge. Treatment units include a 17.6 

mgd flow equalization basin, a high strength equalization tank, influent screening, influent pumping 

station, two vortex grit units, five primary clarifiers, four ten cell activated sludge aeration trains, high 



Section 1 Introduction 

 

 

1-2  

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

strength biological treatment tank (or the bioaugmentation re-aeration, BAR, tank), mixed liquor pumping 

station, six secondary clarifiers, and sludge pumping stations. The treated wastewater effluent is 

disinfected by ultra violet disinfection and released to the Iowa River approximately four miles 

downstream of Iowa City. 

Solids produced at the South WWTP are anaerobically digested via temperature phased digestion in six 

digesters. Prior to digestion, the waste activated sludge (WAS) is thickened by three rotary drum 

thickeners (RDTs).  Digested solids are dewatered, stored, and land applied in the spring and the fall. 

The filtrate from dewatering, termed high strength waste (HSW) is recycled to high strength biological 

treatment tank via the high strength equalization tank and associated pumping station.  

Figure 1-1 highlights the major facilities constructed as part of the Phase 1 expansion prior to 

construction.  Figure 1-1X is a similar aerial photograph after construction.  Not shown are three new 

influent pumps that replace three antiquated units.  Overall, the major facility additions include: 

¶ Three new influent pumps 

¶ Expanded equalization basin 

¶ Modified influent pump station discharge channel 

¶ Two vortex grit tanks and associated pump vault 

¶ Fifth primary clarifier, new splitter box, modified sludge pumping on two existing clarifiers 

¶ Modified aeration basin influent channel and extended basins with new effluent channel 

¶ Two turbo blowers for aeration 

¶ Two additional secondary clarifiers and new splitter box 

¶ UV disinfection system 

¶ Modified service water and irrigation water system 

¶ Sodium hypochlorite facility 

¶ Additional RDT for WAS thickening 

¶ Dewatered solids (cake) storage facility 

¶ Expanded HSW equalization tank 

¶ HSW biological treatment tank ð BAR 

¶ Maintenance warehouse 



Introduction Section 1 

 

 

 1-3 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

 

Figure 1-1.  Phase 1 Improvements Prior to Construction. 



Section 1 Introduction 

 

 

1-4  

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

 

Figure 2-1X.  Phase 1 Improvements After Construction. 

1.3.2 Plant Power Supply 

Power supply to the South WWTP is provided by Eastern Iowa Light and Power.  The South WWTP is 

currently served by the Sand Road Substation that has two independent separate sources of power.  If 

one source of transmission power is lost the utility can switch to the alternate source using radio 

controlled switching.  In addition, the South WWTP currently has a 1,000 kW emergency generator which 



Introduction Section 1 

 

 

 1-5 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

can be used to service critical loads in the rare event that both power sources are out of service.  The 

system is set up for plant staff to selectively place loads online in case of a power outage. 

1.3.3 Historical Flows and Loads Data 

Combined historical influent flows and loads for the North Plant and South WWTP are shown in Tables 1-

1 and 1-2.  These flows and loads served as a basis for projecting the requirements in the Phases 1 and 

2.  They also illustrate the requirements when combining both plants. 

 

Table 1-1.   Combined North and South WWTP Historical Flows  

Parameters Flow (mgd) Date 

Average Daily Flow (ADF) 11.3 2005-2009 

Minimum Flow 5.8 9/18/2002  

Average Dry Weather (ADW) Flow 8.0 12/18/2005 ð 1/16/2006  

Average Wet Weather (AWW) Flow 18.6 4/8/2008 ð 5/7/2008  

Maximum Wet Weather (MWW) Flow 33.1 10/30/2009  

Historic PHWW Flow 44.9 7/21/2008  

Source: 2011 Facility Plan, Stanley Consultants and Brown and Caldwell 

 

Table 1-2.  Combined North and South WWTP Historical Loads 

Parameter Period Value (lb/d) Date/Period  

cBOD5     

Annual Average 15,425 2006-2010 

Maximum Month 21,643  10/1/2009  

Maximum Week 25,193 9/24/2009  

Maximum Day 31,381 8/12/2009  

TSS  

Annual Average 17,110 2006-2010 

Maximum Month 22,075 6/28/2006  

Maximum Week 28,541 5/11/2008  

Maximum Day 33,796 5/8/2008  

TKN 

Annual Average 3,316 2006-2010 

Maximum Month 4,665  10/3/2009  

Maximum Week 5,232 9/27/2009  

Maximum Day 6,754 2/24/2010  

Source: 2011 Facility Plan, Stanley Consultants and Brown and Caldwell 

1.3.4 Design Flows and Loads 

Design flows and loads for the South WWTP have been estimated for 2025 (Phase 1) and 2040 (Phase 

2).  Design flows and loads have been estimated by using historical data and expected population and 

industrial growth.  Table 1-3 summarizes the South WWTP flows and loads for both phases. 

 



Section 1 Introduction 

 

 

1-6  

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

Table 1-3.  South WWTP Design Flows and Loads Summary 

 Year  2025 (Phase 1) Year  2040 (Phase 2) 

 Max. Month Max. Day Max. Month Max. Day 

Flow (mgd) 24.2 43.3 29.8 53.1 

cBOD5 (lb/day)     

Residential 

Commercial/ Light Industrial  

Industrial  

Total 

15,484 

2,218 

14,956 

32,658 

19,329 

2,756 

25,660 

47,745 

18,785 

2,843 

22,045 

43,473 

23,312 

3,527 

37,269 

64,108 

TSS (lb/day)  

Residential 

Commercial/ Light Industrial  

Industrial  

Total 

17,022 

2,639 

14,725 

34,385 

23,764 

3,693 

28,196 

55,653 

19,891 

3,303 

23,500 

46,694 

28,480 

4,729 

44,300 

77,509 

TKN (lb/day)  

Residential 

Commercial/ Light Industrial  

Industrial  

Total 

4,478 

915 

918 

6,311 

6,637 

1,358 

1,495 

9,490 

5,224 

1,152 

1,580 

7,956 

7,856 

1,732 

2,637 

12,225 

Source: 2011 Facility Plan, Stanley Consultants and Brown and Caldwell 

The flows listed above represent the South WWTP influent.  The expanded equalization basin is able to 

reduce the peak flows.  In doing so, the design flows for the unit processes starting at grit removal and 

downstream are designed for a peak sustained flow of 30 mgd for Phase 1.   

1.4 Related Documents 

1.4.1 Manufacturerõs Operations and Maintenance Manuals 

Manuals have been provided for this project, and previously for existing equipment.  . 

1.4.2 References 

The following reference documents have been used to prepare this O&M manual 

¶ Stanley Consultants, Brown and Caldwell, Facility Plan for Expansion of  South Wastewater 

Treatment Plant, Feb. 2011 

¶ Stanley Consultants, Brown and Caldwell, Preliminary Engineering Report for Expansion of South 

Wastewater Treatment Plant, May 2011 

¶ Brown and Caldwell, Technical Memorandum No. 1 ð Secondary Clarifier Capacity Modeling, April 

6, 2011 

¶ Brown and Caldwell, Technical Memorandum No. 2 ð South Plant Wastewater Characterization 

and BioWin Calibration, April 6, 2011 

¶ Brown and Caldwell, Technical Memorandum No. 3 ð Secondary Alternative Assessment, April 6, 

2011 



Introduction Section 1 

 

 

 1-7 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

¶ Brown and Caldwell, Technical Memorandum No. 8 ð Plant Hydraulic Evaluation, December 16, 

2011 

¶ Brown and Caldwell, Technical Memorandum No. 9 ð Secondary Treatment Process Alternative 

Update, May 3, 2011 

¶ Brown and Caldwell, Technical Memorandum No. 14 ð Aeration Blower Design, July 27, 2011 

¶ Stanley Consultants, Brown and Caldwell, Technical Memorandum No. 15 ð Response to IDNR 

Review Comments on Iowa City Facilities Planning Study and Preliminary Engineering Report, July 

25, 2011 

¶ Stanley Consultants, Brown and Caldwell, Response to IDNR Comments in August 22 E-mail, 

September 12, 2011 

¶ New and existing vendor Operations and Maintenance manuals 

¶ Phase 1 construction record drawings have been provided, but are not included here 





 

 

 2-1 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

Section 2 Regulatory Requirements 
2.1 Waste Load Allocation 

In February 2011, the IDNR provided the City of Iowa City waste load allocations (WLA).  The South 

WWTP expansion was designed to meet the effluent water quality criteria in the WLA.  The critical design 

parameter is meeting the ammonia limits during cold weather periods when nitrification is depressed.  

The critical concentration and mass loading limits are shown in Figure 2-1.  The WLA in its entirety can 

be found in Appendix A. 

  

Figure 2-1.  South WWTP Effluent Water Quality Requirements (WLA) 

 

 

 

 

 





 

 

 3-1 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

Section 3 Process Operational 

Strategies 
The South WWTP consists of liquid treatment processes and solids treatment processes.  The liquid 

treatment processes downstream of and including grit removal must be designed and operated to pass 

the maximum design flow (30 mgd, Phase 1) while everything upstream is designed to handle 60 mgd.  

In the liquid treatment process the most complex system is secondary treatment.  Focused sections on 

operating the primary clarifiers, secondary treatment system, and digestion system, plus operations of 

supporting systems, have been included. 

3.1 Liquid Stream Operations 

Several unit processes at the South WWTP are operated on based on hydraulic capacity or according to 

flow rate.  Those facilities include the influent screens, influent pump station, influent equalization basin, 

grit removal, primary clarifiers, and UV disinfection.  Other unit processes such as secondary treatment, 

sludge thickening, digestion, and dewatering have other capacity considerations and are discussed later.   

Table 3-1 summarizes the hydraulic capacity considerations for operation of the flow driven unit 

processes.  For most of the unit processes, the plant flow dictates the number of units in service to 

provide the necessary hydraulic capacity.  The disinfection system is a little different where operations 

are dictated by having an adequate number of units online to meet the plant flow rate and the 

transmissivity of the effluent to achieve the proper dose.  Also, the capacity of the influent pump station 

can be increased for short periods of time by increasing the wet well level, as noted in the table 

footnotes.  Otherwise, operations adhere to the unit process hydraulic rating. 



Section 3 Process Operational Strategies 

 

 3-2 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

 

Table 3-1.  Flow Driven Liquid Stream Operation Strategy1 

Unit Process 

Flow Criteria 

5 mgd 10 mgd 15 mgd 30 mgd 45 mgd 60 mgd  

Influent Screens    
Confirm both units 

are online 
 

Begin utilizing 

screen bypass 

channel 

Hydraulic capacity 

Influent Pump 

Station2 

Operate one pump 

at reduced speed 

to achieve desired 

output; vary speed 

to stabilize WW 

level.  Pump 1 

should shut off at 

El. 619.7. 

If Pump 1 at 

maximum speed 

and WW level 

continues to rise, 

start Pump 2; 

operate both 

pumps at same 

speed until WW 

level stabilizes.  

Pump 2 starts at 

El.621.5 and shuts 

off at El. 621.0 

 

Bring Pump 3 

online when Pumps 

1 and 2 reach 

maximum speed 

and WW continues 

to rise; operate all 

three pumps at 

same speed; Pump 

3 starts at El. 

623.0 and shuts off 

at El. 622.5. 

Operate Pump 4 

when Pumps 1, 2, 

and 3 reach full 

speed and WW 

continues to rise; 

Operate all four 

pumps at same 

speed.  Pump 4 

starts at El. 624.5 

and shuts off at El. 

624.0. 

Operate all five duty 

pumps at the same 

speed; maximum 

pump output is 

required for 60 mgd 

of influent flow 

(without using 

equalization).  Pump 

5 starts at El. 626.0 

and shuts off at El. 

625.5.   

Hydraulic capacity 

Influent 

Equalization 
   

Anything over 30 

mgd flows to EQ 
  Main plant rated capacity  

Grit Removal   
Confirm both units 

are online 
   Treatment capacity 

Primary 

Clarification 3 

Average flow ð 2 

clarifiers  

Peak flow ð 1 

clarifiers  

Average flow ð 3 

clarifiers  

Peak flow ð 2 

clarifiers  

Average flow ð 4 

clarifiers  

Peak flow ð 2 

clarifiers  

Average flow ð NA 

Peak flow ð 4 

clarifiers  

  

Average SOR = 1,000 

gal/sf -d 

Peak Flow SOR = 2,000 

gal/sf -d 

Disinfection   
Confirm both units 

are online 

Anything over 30 

mgd bypasses UV 
  Hydraulic capacity 

1Assumes everything is available at design capacity. 

2 Additional output can be obtained by raising the liquid level in the wet well up to 631.0.  For every 2 ft of wet well level, an additional 0.5 mgd output per pump can be obtained.  Note, 

however, that this constitutes a òrun-outó condition for the pump and is not recommended for extended periods.  The best efficiency point for the new influent pumps is approximately 8100 

gpm and wet well liquid elevation of 621.0. 

3Recommended operations are to maintain all available clarifiers in service to accommodate unexpected peak flows. 



Process Operational Strategies Section 3 

 

 3-3 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

3.2 Primary Clarification 

Primary clarifiers remove settleable particulate solids in the influent wastewater using gravity separation. 

Influent wastewater is fed to the primary clarifier through a center column/feed well where it flows 

radially into the tank.  Clarified effluent is collected using peripheral launders and captured solids are 

moved to a central hopper using a scraper collector mechanism and pumped from the hopper to the 

anaerobic digester complex.  Primary clarifier total suspended solids (TSS) removal averaged 64% during 

the July 15, 2010 through July 26, 2010 wastewater characterization testing - typical for a municipal 

wastewater.  

Removal of particulate material will also reduce influent particulate carbonaceous biochemical oxygen 

demand (cBOD5), total Kjeldahl nitrogen (TKN), and total phosphorus (TP) loadings.  During the 

wastewater characterization effort from July 15, 2010 through July 26, 2010 the median cBOD5, TKN, 

and TP removals were 44%, 11% and 26%, respectively.  TSS and cBOD5 removal in the primary clarifiers 

are incredibly important to downstream aeration basin operations.  TSS removal in the primary clarifiers 

reduces the aeration basin mixed liquor suspended solids (MLSS) concentrations which in turn 

decreases the secondary clarifier solids loading to minimize risk of high effluent TSS discharges and 

maximize plant capacity.  Primary clarifier cBOD5 removal is the most cost effective method to reduce 

cBOD5 loadings and reduces the oxygen demand/aeration requirements in the downstream aeration 

basins - an energy intensive process.  Process modeling shows aeration airflow requirements increase by 

roughly 74% on average if primary clarifiers are not included in the plant treatment scheme.  Proper 

operation of the primary clarifiers is paramount to maximize capacity and efficiency. 

3.2.1 Primary Clarifier Design 

Phase 1 Improvements adds one additional primary clarifier to the existing pod of four clarifiers.  Each 

primary clarifier has a nominal tank diameter of 70 feet with a 12-foot side water depth.  At the Phase 1 

maximum design flow of 30 million gallons per day (mgd), the primary clarifier surface overflow rate 

(SOR) with all tanks in service is 1500 gal/sf-d (6 mgd/tank).  Under Phase 1 average dry weather (ADW) 

flows of 10.5 mgd the SOR will be 680 gal/sf-d with one unit out of service.  

Each primary clarifier has a 300 gpm grinder and rotary lobe sludge pump for pumping primary sludge to 

the sludge holding tank.  The primary clarifiers are equipped with rake, or scraper, type sludge collectors 

that direct sludge to a hopper at the center of the tank for withdrawal by the sludge pumping system. 

The collector mechanism is driven by gear reducer assembly with a 5 hp motor. 

3.2.2 Primary Clarifier Operation 

Historically primary clarifier design is based on the SOR.  To determine the SOR in real time, divide the 

plant influent flow by the total surface area of the online primary clarifiers.  For example, if the influent 

flow is 30 mgd and 5 primary clarifiers are in service, the SOR is: 

ὛὕὙ
ὗ

Ὓὃ

σπάὫὨρπ
Ὣὥὰ
άὫὨ

“
τχπὪὸυ ὧὰὥὶὭὪὭὩὶί

ρȟυφπ 
Ὣὥὰ

ίὪὨ
 

It is recommended that the plant operate all its primary clarifiers to maximize influent TSS and cBOD5 

removal and minimize impacts to downstream secondary treatment system.   

Primary clarifier particulate removal performance can be monitored to determine the efficiency of the 

system.  Wastewater treatment plant investigations conducted by WERF indicate that primary clarifier 

performance is a function of the influent solids characteristics and SOR (Determine the Effect of 

Individual Wastewater Characteristics and Variances on Primary Clarifier Performance, WERF, 00-CTS-2, 



Section 3 Process Operational Strategies 

 

 

3-4  

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

2006).  WERF developed the following removal models (Equations A1 and A2) for TSS and cBOD5 

removal. 

Ὁ Ὁ ρ Ὡ                                                                                          ὉήόὥὸὭέὲ ὃρ 

where: 

  % 433 ÒÅÍÏÖÁÌ ÄÅÃÉÍÁÌ 

  % ρ  

  433 ÎÏÎȤÓÅÔÔÌÅÁÂÌÅ 433 ÃÏÎÃÅÎÔÒÁÔÉÏÎ ÍÇȾ, 

  433 ÐÒÉÍÁÒÙ ÉÎÆÌÕÅÎÔ 433 ÃÏÎÃÅÎÔÒÁÔÉÏÎ ÍÇȾ, 

  ‗ ÓÅÔÔÌÉÎÇ ÃÏÎÓÔÁÎÔ ÇÁÌȾÓÆÄ 

  3/2ÓÕÒÆÁÃÅ ÏÖÅÒÆÌÏ× ÒÁÔÅ ÇÁÌȾÓÆÄ 

and, 

Ὁ Ὁ ρ Ὡ                                                                                     ὉήόὥὸὭέὲ ὃς 

 

 where: 

  % 433 ÒÅÍÏÖÁÌ ÄÅÃÉÍÁÌ 

  % ρ  

  ὧὄὕὈ ÎÏÎȤÓÅÔÔÌÅÁÂÌÅ ὧὄὕὈ ÃÏÎÃÅÎÔÒÁÔÉÏÎ ÍÇȾ, 

  ὧὄὕὈ ÐÒÉÍÁÒÙ ÉÎÆÌÕÅÎÔ ὧὄὕὈÃÏÎÃÅÎÔÒÁÔÉÏÎ ÍÇȾ, 

  ‗ ÓÁÍÅ ÁÓ ÁÂÏÖÅ 

  3/2ÓÁÍÅ ÁÓ ÁÂÏÖÅ 

Based on the wastewater characterization data from July 15, 2010 through July 26, 2010 and all 

clarifiers were online, primary clarifier TSS and cBOD5 removal performance can be estimated using the 

following equations. 

Ὁ ρ
υψ

ὝὛὛ
ρ Ὡ

ȟ

 

Ὁ ρ
ωρ

ὧὄὕὈ
ρ Ὡ

ȟ

 

It is recommended the plant begin monitoring primary clarifier effluent TSS and cBOD5 a minimum of 

three times per week to confirm the settling constant (Ǩ) and the non-settleable fractions during both 

warm and cold weather conditions. 

3.2.3 Primary Sludge Withdrawal Operation 

Primary sludge is currently thickened in the primary clarifiers to approximately 4% total solids (TS) prior 

to being pumped to the sludge blending tank ahead of the anaerobic digestion system.  To avoid 

hydraulic bottlenecking in the primary sludge piping, the five sludge pumps are operated on a timer so 



Process Operational Strategies Section 3 

 

 

 3-5 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

that the number of pumps pumping at the same time is limited.  The current timed sludge pump 

operation was developed by plant staff, and consists of pumping from each clarifier for 5 minutes every 

two hours.  The pumping cycles between clarifiers are also staggered so that hydraulic capacity of the 

sludge piping is not overwhelmed. 

Thickening of the primary sludge is required to maintain the minimum 15 day hydraulic retention time 

(HRT) in the anaerobic digestion system, see Section 3.4.  The design basis is to thicken primary sludge 

to 4% TS which avoids adding an additional anaerobic digester in Phase 1.  The 4% TS concentration 

was selected based on plant experience and can be monitored by the sludge density meter located on 

the main primary sludge pipeline downstream of combined sludge pump discharge.  Operations need to 

coordinate the anaerobic digestion HRT and primary sludge solids concentration closely to provide 

minimum 15 day HRT in the digestion system. 

Primary sludge thickening is achieved by allowing the primary sludge to develop a sludge blanket which 

compacts with time.  Plant operating data from 2007 through 2009 shows primary sludge 

concentrations of approximately 4.6% TS were achieved operating with a sludge blanket depth of less 

than one foot.   

Figure A1 represents data taken from the San Jose/Santa Clara plant in California (òPrimary Clarification 

Evaluation and Optimization Studyó, San Jose/Santa Clara WWTP, Brown and Caldwell).  Two noteworthy 

observations from the San Jose/Santa Clara study are 1) the sludge blanket depth required to achieve 

approximately 4% TS (~4.5 ft) is significantly deeper than Iowa City and 2) carrying sludge blankets 

depths greater than five feet does not increase thickened solids concentrations.  It is recommended to 

establish a similar curve for the Iowa City South Plant primary sludge to optimize thickening performance 

at the lowest possible blanket depth. 

 

Figure A1.  Primary Sludge %TS Versus Sludge Blanket Depth (San Jose/Santa Clara, CA). 

The alternative to operating with a sludge blanket is to continuously, or more frequently, pump primary 

sludge out of the clarifier to effectively operate with no sludge blanket.  The additional volume of water 

carried with the sludge would decrease the HRT in the anaerobic digestion system but may be 



Section 3 Process Operational Strategies 

 

 

3-6  

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

acceptable until the HRT on that system approaches the 15 day minimum.  Another advantage to 

operating without a sludge blanket is reduced risk of losing solids during high flow events with 

subsequent negative impacts to the downstream aeration tanks. 

3.3 Secondary Treatment 

This section presents a brief and succinct operating strategy for the Iowa City WWTP secondary 

treatment system which includes the aeration basins, secondary clarifiers, BAR reactor.  The operating 

strategy identifies key operating parameters for each of the three secondary treatment system 

components.  The information contained herein is largely based on the findings reported in the technical 

memorandums prepared by Brown and Caldwell.  

This technical memorandum discusses operational strategies in the following order: 

1. Secondary Clarifiers 

2. Aeration Basins 

3. BAR System 

4. Overall Secondary Treatment Process 

3.3.1 Secondary Clarifier Operational Background 

The Iowa City South Plant secondary clarifiers are designed for a maximum allowable solids load rate 

(SLR) of approximately 42 lb/sf-d, see Technical Memorandum Number 1 (TM1) ð Secondary Clarifier 

Capacity Modeling prepared by Brown and Caldwell (April 6, 2011).  The 42 lb/sf-d was based on a 

design SVI of 150 mL/g at the maximum return sludge pumping rate of 3.75 or 7.50 mgd/clarifier for 

the 80-ft diameter and 115-ft diameter clarifiers, respectively.  Under peak flow conditions (30 mgd for 

Phase 1) this equates to a MLSS of 3,430 mg/L and assumes all clarifiers are in operation.  The design 

approved by the IDNR is on a slightly different basis of 37 lb/sf-d under peak conditions, and 30 lb/sf-d 

at 120% RAS and AWW flow of 24.2 mgd.  The South WWTP design relies on maintaining good sludge 

quality (SVI of 150 mL/g) by proper operation of the classifying and anoxic selectors, stable operations 

using solids retention time (SRT) control, and return activated sludge (RAS) chlorination if needed. 

The SLR can easily be calculated for real time operational management per Equation 3-1: 

 

ὛὒὙ
ὓὒὛὛὗ ὗ ψȢστ

ὰὦὒ
άὫ ὓὋ

Ὓὃ
                    ὉήόὥὸὭέὲ σ ρ 

Where,  

  SLR = solids loading rate (lb/sf-d) 

  MLSS = mixed liquor TSS concentration (mg/L) 

Q = anticipated peak wet weather plant equalized influent flow rate (mgd) to the 

secondary treatment system 

  QR = anticipated peak RAS flow rate (mgd)  

  SAc = operational secondary clarifier surface area (sf) 

Equation 3-1 uses the anticipated peak influent and RAS flow to maintain acceptable clarifier surface 

area for periods when wet weather occurs and the plant is not able to place additional clarifiers in 



Process Operational Strategies Section 3 

 

 

 3-7 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

service in short order.  The clarifier surface areas for various clarifier combinations is tabulated in Table 

X4 located below. 

For example, if all six secondary clarifiers are in operation (40,880 sf) at a MLSS concentration of 2,000 

mg/L, plant influent flow of 30 mgd, and a RAS flow rate of 15 mgd; the SLR would be: 

ὛὒὙ
ςȟπππ

άὫ
ὒ

σπ άὫὨρυ άὫὨψȢστ
ὰὦὒ
άὫ ὓὋ

τπȟψψπ ίὪ
ρψ

ὰὦ

ίὪὨ
 

 

Wet Weather Operations.  If the clarifiers are nearing failure due to high SLR during wet weather, as 

determined by high effluent total suspended solids, or sludge blanket depths approaching the bottom of 

the centerwell or ½ the clarifier side wall depth; the first corrective step is to increase the RAS flow rate.  

If the increased RAS flow rate does not reduce the clarifier blankets, additional secondary clarifiers 

should be placed in service.  A secondary alternative would be to equalize influent flow.  Operations 

should also check the operating mainstream aerobic SRT.  If the aerobic SRT is greater than the 

minimum values (5 days with BAR and 7 days without BAR), the plant should commence reducing the 

SRT to reduce the MLSS and associated SLR.  Finally, chlorinating the RAS should improve sludge 

settling.  Figure Y1 below illustrates the failure criteria and mitigating steps to take. 

 

Figure Y1. Secondary Clarifier Failure Criteria and Mitigating Steps. 

As sludge quality varies (represented by SVI) the maximum allowable SLR also changes.  Table X1 below 

summarizes the maximum allowable SLR at various SVI levels for Iowa City.  The same calculations apply 

for the various SVI levels to determine whether the actual SLR is within the maximum allowable value.   

 

Table X1.  Maximum Allowable SLR at Various SVI Levels 

SVI (mL/g) Maximum Allowable SLR (lb/sf-d) 

100 50 

125 47 

150 42 

175 39 

200 37 

 

Normal Operations.  Under normal conditions the secondary clarifiers will be well within the SLR capacity 

and control of the unit process is simply to maintain a sludge blanket depth (SBD) of 1-ft or less at the 

peak diurnal flow period by varying the RAS rate.  This SBD is based on the strategy of removing the 



Section 3 Process Operational Strategies 

 

 

3-8  

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

sludge as soon as it settles, maintaining the solids in the aeration basins as much as possible and 

avoiding the risk of denitrification occurring in the sludge blanket which causes the sludge to rise.  

Denitrification may also be facilitated by low aeration basin effluent DO (<0.5 mg/L) if cell 10 is not 

being aerated.  Alternatively, excessive aeration in cell 10 may entrain bubbles with the sludge, inhibiting 

settling.  In either case, operation of cell 10 can play a role in sludge settling. 

Until the projected flows and loads for the design are realized, the clarifiers will be under loaded at the 

target SRTs.  It is possible to operate with less than six clarifiers, but the risk is treating an unexpected 

peak flow.  Alternatively, all six clarifiers can be operated normally with the RAS pumps turned down as 

low as possible to limit the amount pumping with at most a 1-ft deep sludge blanket but also take into 

consideration the concentration of RAS/WAS sent to the rotary drum thickeners (RDTs) and the impact 

[...]
4.2.1 System Description 

Influent pumping pumps consist of three KSB non-clog centrifugal pumps installed during the Phase 1 

expansion in addition to three older Fairbanks Morse non-clog centrifugal pumps.  All six pumps are of 

the close-coupled motor type where the motor is directly fitted to the pump via a flange or a drive 

lantern. 

The three existing Fairbanks Morse pumps are equipped with TEFC motors that are not rated for 

submerged conditions and will not operate if the dry well is ever flooded.  The three KSB pumps are 

equipped with dry pit submersible motors to allow continued operation if the dry well of the pump station 

were flooded. The influent pumping capacity will be limited to the capacity of the three KSB pumps if the 

dry well becomes flooded. 

Hinged access grating in the floor over each pump allow removal with the existing overhead monorail 

hoist. 

Two sump pumps (P1331A and P1332A) are installed in the dry well of the influent pump station to 

remove nuisance water collecting on the floor. 

4.2.2 Design Data 

 

Table 4-1.   Phase 1 (2025) Influent Pump Design Data   

Number of Pumps In Service Flow @ 46 ft TDH 

1 8,330 gpm (12 mgd)  

2 16,660 gpm (24 mgd)  

3 24,990 gpm (36 mgd) 

4 33,320 gpm (48 mgd) 

5 41,650 gpm (60 mgd) 

6 49,980 gpm (72 mgd) 

4.2.3 Operation and Control 

The influent pumps operate on VFDs to maintain an operator selected level in the pump station wet well.  

A single pump will operate at increasing speed until the wet well level stabilizes or the pump maximum 

speed is reached.  When the pump maximum speed is reached and the wet well level is still rising, a 

second pump will be called to operate.  Additional pumps will be brought into service as needed to 

maintain the wet well level set point.  The lead and lag pump order is automatically alternated between 



Section 4 Preliminary Treatment 

 

 

4-22  

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

each of the installed pumps and run time is monitored on the Plant SCADA system.  Section 3 provides a 

more detailed control strategy. 

 

Influent Pumps P1301A, P1302A and P1303A are the older Fairbanks Morse pumps. 

 

Pumps P1304A, P1305A, and P1306A were installed in Phase 1 but modifications to existing 

operational requirements were not required.  Plant Staff may have altered the operational requirements 

based on experience. 

 

Sump pumps P1331A and P1332A are float controlled. 

4.2.4 Equipment Data 

Figure 4-2 depicts the major components of the KSB pumps.  Table 4-2 summarizes the equipment data 

for all six influent pumps plus the two sump pumps. 

 

Figure 4-2.  SKB Influent Pumps P1304A, P1305A and P1306A (KSB Manufacturerõs Manual). 



Preliminary Treatment Section 4 

 

 

 4-23 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

 

Table 4-2.  Influent Pumping Equipment Data  

Parameter Value 

Fairbanks Morse Influent Pumps 

Asset Tag 

P1301A 

P1302A 

P1303A 

Manufacturer Fairbanks 

Type  vertical dry pit  

Model 16-E5741C 

Quantity 3 

Size 16 inch x 16 inch x 20 inch NSY 

Unit Capacity 8,330 gpm (12 mgd) @ 46 ft  

Motor 125 hp, TEFC, inverter duty 

KSB Influent Pumps 

Asset Tag 

P1304A 

P1305A 

P1306A 

Supplier Quality Flow Systems  

Manufacturer KSB 

Type dry-pit submersible 

Model KRT K350-500/908UNG -D 

Max. Operating Condition 8,330 gpm (12 mgd) @ 46 ft TDH 

Min. Operating Condition 4,000 gpm (5.7 mgd) @ 40 ft TDH 

Motor 121 hp  

Motor Speed 900 rpm 

Influent  Sump Pumps 

Asset Tag P1331A 

P1332A 

Quantity 2 

Manufacturer Sta-Rite 

Model EC650120T 

Motor ½ hp 115 V, submersible PSC with thermal overload 

4.2.5 Maintenance 

Table 4-3 summarizes the manufacturerõs maintenance information for the influent pumps (P1304A, 

P1305A and P1306A) and the influent pump station sump pumps (P1331A and P1332A) installed in 



Section 4 Preliminary Treatment 

 

 

4-24  

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

Phase 1.  Refer to the KSB Operations and Maintenance Manual for a more comprehensive listing of 

troubleshooting and maintenance requirements. 

 

Table 4-3.  Influent Pumping  Maintenance Data  

Parameter Value 

Influent Pumps P1304A, P1305A and P1306A   

Measure the insulation resistance Every 4,000 operating hours or 

at least once per year Check the power cables 

Check sensors 

Every 8,000 operating hours or 

at least once every two years 

Check for mechanical seal leakage 

Change the lubricant and check the coolant 

Lubricate the bearings 

Perform a general overhaul (including 

coolant change) 
Every 5 years 

Sump Pumps P1331A and P1332A 

Pump is permanently lubricated. No oiling or greasing is required in normal 

service. 

Do not allow pump to run in a dry sump. It will void the warranty and may 

damage the pump. 

 

4.3 Influent Flow Metering 

An area/velocity flow meter, positioned in the influent pump discharge channel before the grit removal 

tanks is used to alarm and monitor incoming flow to the treatment process.   

4.3.1 System Description 

Plant influent flow is measured by a flow meter downstream of the influent pump discharge channel and 

before the grit removal tanks.  The meter sits on the bottom of the channel and reads velocity of the flow 

stream and depth.  The meter is programmed with the geometry of the South WWTP channel to calculate 

a flow rate. 

4.3.2 Design Criteria 

 

Table 4-4.  Influent Flow Meter Design Data   

Parameters Flow  

Calibration Range 0-30 mgd 

4.3.3 Operation and Control 

Influent Flow Meter FE1501A is used to alarm and monitor incoming flow to the treatment process.  

High flow conditions will be alarmed to alert Plant Operators of the need to divert flow to the 



Preliminary Treatment Section 4 

 

 

 4-25 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

equalization basin. The analog flow value is used by other processes throughout the Plant as a 

pacing signal to control flow or chemical additions. 

Flow is monitored by the Plant SCADA system and recorded. 

4.3.4 Equipment Data 

Table 4-5 below summarize the equipment data for the Influent Flow Meter.  Also, four other flow meters 

installed in Phase 1 are listed since the meters are identical.  The specific sections discussing these 

meters refer back to this table for specific equipment data. 

 

Table 4-5.  Flow Measurement Equipment Data  

Parameter Value 

Plant Flow Meters 

Asset Tag 

FE1501A (Plant Influent) 

FE1502A (EQ Basin Flow) 

FE1503A (EQ Basin Return Flow) 

FE4230A (BAR HSW/RAS Flow) 

FE6500A (UV Disinfection Influent Flow) 

Manufacturer ADS Environmental Services 

Sensor 5000-Pulse-SENS-W4 

Transmitter FlowShark Pulse, 5000-PULSE-METER-10A1 

Sensor Measurement  

Principles: 

1. Depth:  Ultrasonic time transmit.  

2. Redundant depth:  Piezoresistive pressure.  

3. Flow velocity:  Correlation with digital pattern detection.  

Frequency:  1 MHz.  

Type: Combi-sensor with flow velocity sensor using cross-

correlation, depth measurement via water-ultrasonic (and 

redundant pressure measurement), and temperature 

measurement to compensate for effect of temperature on 

velocity of sound. 

Measurement Range 

1. Ultrasonic depth:  0 to 6.56õ (0 to 1.99 m), lowest 

absolutely measureable depth 0.13õ (0.03 m).  

2. Pressure depth: 0 to 11.5õ (0 to 3.5 m).  

3. Flow velocity:  -3.28 to 19.7 fps (-0.99 to 6.00 mps).  

4. Temperature:  -4ºF to 140ºF. 

Calibration Range 

1. Influent pump discharge channel plant flow:  0 - 30 mgd.  

2. Equalization basin bypass flow:  0 - 30 mgd.  

3. Equalization basin return flow:  0 - 30 mgd.  

4. BAR influent flow:  0 ð 1,200 gpm. 

5. UV disinfection system influent flow:  0 - 30 mgd 

4.3.5 Maintenance 

The manufacturer suggests cleaning the transmitter enclosure and removing silt/debris from the 

sensors as needed.  On a semi-annual basis the manufacturer recommends calibrating the pressure 



Section 4 Preliminary Treatment 

 

 

4-26  

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

sensors.  See http://www.adsenv.com/ADSCorp/menus/pdfs/product%20manuals/FlowSharkPulseManualA1.pdf for 

more details. 

4.4 Grit Removal 

Grit entrained with the influent flow can cause premature wear of pumping and other mechanical 

equipment and can collect in pipes and tanks, reducing hydraulic capacity if not removed. Grit typically 

consists of inorganic sand, fine gravel, and matter which will not be degraded through the South WWTP 

biological processes. Grit is removed from the influent, washed, dewatered, and taken to the City landfill 

for disposal. 

Vortex grit removal relies on a hydraulically and mechanically induced vortex to capture solids in the 

center hopper of a circular tank, or chamber.  Flow is introduced to the Chamber and a slow speed 

paddle mixer adds mixing energy to maintain the vortex. Grit settles to the intermediate slab and is 

forced to a center hopper where it collects for removal.  Lighter organic material is suspended in the 

liquid stream by the paddle mixers and passes through to the primary clarifiers.  Figure 4-3 depicts the 

type of system installed in Phase 1. 

 

Figure 4-3.  Smith and Loveless ð Pista Grit Chamber (smithandloveless.com). 

4.4.1 System Description 

The grit removal system consists of two vortex grit chambers and associated grit pumps that pump the 

grit slurry to the grit dewatering building.  Each vortex grit chamber is equipped with one duty grit pump 

installed; there is one uninstalled spare pump provided for redundancy.  The grit slurry is pumped from 

the hopper to the grit concentrators, washers and grit classifiers, to achieve a relatively clean product for 

disposal. 

Effluent from the vortex grit chambers is conveyed to the downstream primary clarifiers via two 36 inch 

pipes.  A cross connection in the grit system effluent well is provided to allow the flow to equally 

http://www.adsenv.com/ADSCorp/menus/pdfs/product%20manuals/FlowSharkPulseManualA1.pdf


Preliminary Treatment Section 4 

 

 

 4-27 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

distribute between the pipes.  The cross connection will become more important when the third grit tank 

is installed in Phase 2 to meet future flows. 

4.4.2 Design Data 

The grit pumping equipment is located in a below grade vault.  In this configuration the pump suction is 

below the bottom of the grit hopper, enhancing grit removal. This arrangement also allows access to the 

pumps through surface level hatches for routine pump maintenance without removing the pump from 

service.  Table 4-6 summarizes the design data used for the grit removal system. 

 

Table 4-6.  Grit Removal Design Data  

Parameter Value 

Grit Chamber 

Total Design Flow  30 mgd 

Treatment Capacity 15 mgd, per unit 

Hydraulic Capacity 30 mgd per unit 

Removal Efficiency 

¶ 95% of material larger than 50 mesh  

¶ 85% of material smaller than 50 mesh but larger than 70 mesh  

¶ 65% of material smaller than 70 mesh but larger than 100 

Grit Pumps 

Unit Capacity  350 gpm @ 43 ft TDH 

4.4.3 Operation and Control 

Hydraulic Flow - The system is designed to provide effective grit removal at flow rates up to 30 mgd with 

both units in service, although hydraulically, each unit can accommodate 30 mgd.  When the velocities 

become low, grit can settle in the influent flume.  Velocity in the influent flume must exceed 2 feet per 

second during part of the day to prevent grit accumulation.  On the other hand, high flows can cause a 

reduction in grit removal efficiency.  During high flow events grit should be pumped out of the grit hopper 

more frequently.  Large volumes of grit in the hopper can cause compaction and bridging which can 

hamper removal.  For this reason, an effluent water nozzle is provided in the grit hopper bottom to help 

fluidize grit prior to and during pumping. 

Motorized grit chamber isolation gates (GT2501A and GT2601A) located in the influent channel ahead 

of the grit chambers are normally open and used to control flow to the grit chambers.  Although gate 

actuators are provided with 4-20 mA positioning and feedback signals, their operational functions are for 

full open and full close positioning.  These gates are controlled manually from any SCADA terminal. 

Manually operated grit chamber isolation gates (GT2502A and GT2602A) control grit chamber effluent 

(GTE) flow out of the grit chambers and direct flow to the grit effluent well which combines flow prior to 

the primary splitter box.  

Grit chamber isolation gate GT2503A is manually operated and can be used to equalize the GTE flow 

between the two 36 inch pipes leading to the primary splitter box. In low flow conditions all GTE flow can 

be isolated to one grit chamber/pipe to maximize velocity and minimize grit settling in the pipe.   

Grit Collectors and Pumps - Vortex grit removal equipment COL2501A and COL2601A replace existing 

grit removal systems, but functionally operate the same.  Likewise new grit pumps P2501A and P2601A 

replace existing grit pumps, but functionally they operate the same.  No programming modifications were 



Section 4 Preliminary Treatment 

 

 

4-28  

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

required to these systems unless changes have been instituted by Plant Staff.  The existing PLC 

configured logic was replicated with following the exceptions.  The original grit pumps were submersible 

pumps and the new pumps installed in Phase 1 are not.  Therefore, all control and monitoring 

associated with the moisture and high motor temperature alarms in the original grit pumps has been 

deleted. 

Axial Flow Propeller ð The manufacturer recommends the bottom of the blade to be set 3 inches from 

the floor and the pitch at 45 degrees for the most efficient capture of grit and exclusion of the organics. 

If more organics need to be excluded, the blades can be lowered.  This may reduce the recovery of fine 

grit.  If more grit and organics need to be recovered, the propeller can be raised.  

Grit Slurry Removal ð The Vortex Grit Chamber Storage Hopper (the bottom of the grit chamber) is sized 

to hold 24 hours of normal grit accumulation.  This volume should be used for maintenance purposes 

only.  Grit needs to be removed every 8 hours as a normal maximum and more frequently if practical or 

grit will compact in the grit storage hopper, causing it to bridge and hamper removal by the grit pumps.  It 

should typically take 10-15 minutes to discharge 8 hours of grit accumulation. (Smith & Loveless, Inc.) 

Grit slurry is pumped to the grit cyclone and classifier by grit pumps P2501A and P2601A.  

The classifier operates during the pumping cycle and continues to operate for an operator selected 

period of time after grit pumping stops.  The washed grit empties into a dumpster (or the slab within the 

Grit Dewatering Building) and is removed as needed. 

Effluent Water Flushing - Solenoid flow valves FV2501A and FV2601A are used periodically for the 

flushing of grit from the bottom of the vortex grit chamber storage hopper and the associated pump 
[...]
could impede solenoid valve shifting are possible.  The actual frequency of exercise necessary 

will  depend on specific operating conditions.  A successful operating history is the best 

indication of a proper interval between exercise cycles. 

Depending on the medium and service conditions, periodic inspection of internal valve parts 

for damage or excessive wear is recommended.  Thoroughly clean all parts.  If parts are worn 

or damaged, install a complete rebuild kit. 

Gates 

Equipment Activity Frequency Lubricants Required 

Gate Visual Inspection 
At least every 6 

months for signs of 
N/A  



Preliminary Treatment Section 4 

 

 

 4-31 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

misalignment, damage 

or corrosion 

Threaded portion of 

operating Stems 
Clean and Grease 

Every 6 months, or 

whenever exposed to 

severe dust. 

Chevron Ultra Duty 

EP-2 Sunoco ð Ultra 

Prestige 2EP Or Equal 

Operating Stems in 

High Temp areas 
Clean and Grease 

Every 6 months, or 

whenever exposed to 

severe dust. 

SI-123 or Equal 

Manual Operators 

(Type 101, 102, 104) 

Lubricate all grease 

fittings  
Annually 

Chevron Ultra Duty 

EP-2 Sunoco ð Ultra 

Prestige 2EP Or Equal 

Modulating electric 

operators 

Remove and inspect 

operating nut for 

wear. Replace when 

wear is evident. 

After first 6 months of 

operation, and then 

annually 

N/A 

AUMA SA14 1-26 

Electric Actuator  

Check elastomer 

seals 
Regularly N/A 

Perform test run (if 

used infrequently) 
Every 6 months N/A 

Check bolts between 

multi -turn actuator 

and valve/gearbox 

for tightness 

Annually N/A 

Change 

grease/exchange 

seals 

4 ð 6 years N/A 

4.5 Grit Dewatering 

Unit Processes and pre-existing equipment not affected by the Phase 1 expansion are generally not 

covered in this manual. The grit dewatering process was not affected by the Phase 1 expansion, and is 

not covered here. 

4.6 Grit Washing  

Unit Processes and pre-existing equipment not affected by the Phase 1 expansion are generally not 

covered in this manual. The grit washing process was not affected by the Phase 1 expansion, and is not 

covered here. 

4.7 Influent Flow Equalization Basin 

The rate of influent flow to the South WWTP is continually fluctuating.  Flow rate fluctuations can have a 

negative effect on treatment system performance and at high flows overwhelm the treatment capacity.  

To minimize those effects, the influent flow equalization basin is used to equalize influent wastewater 

flows before going through the treatment process, especially during high flow periods. 



Section 4 Preliminary Treatment 

 

 

4-32  

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

4.7.1 System Description 
The influent flow equalization basin is a bentonite lined asphalt paved earthen basin designed to provide 

approximately 17.6 million gallons of equalization storage capacity.  The basin is a single cell covering 

approximately 11 acres.  Excess flow is bypassed to the basin after influent screening and pumping.  

During off-peak periods basin effluent flows back to the interceptor junction structure ahead of the 

influent pump station by gravity.  An emergency overflow to the South WWTP outfall pipe is provided for 

use if the water level in the basin ever to exceeds the design elevation. 

4.7.2 Design Data 

The influent flow equalization basin design volume was determined through analysis of historic flow 

records and computer dynamic hydraulic modeling of the collection system for the projected 2025 and 

2040 peak flow conditions including the Peak Hour Wet Weather (PHWW) flow equivalent to the 10-year, 

1-hour storm event.  The basin size was selected to limit influent flows to the grit removal system to 30 

mgd for the Phase 1 (2025) expansion and 45 mgd for Phase 2 (2040).  Flows in excess of these rates 

will be stored in the EQ basin.  At design capacity, the average water depth will be approximately 9 feet.   

The return flow system that conveys flow from the basin to the interceptor junction structure consists of 

a 24 inch and a 12 inch pipe, both of which convey flow from the basin to the return flow manhole.  

There is a gate on each of these pipes, located in the return flow manhole, for flow control.  Flow is 

returned from this manhole to a flow measurement structure, and then to the interceptor junction 

structure, through 24 inch EBE piping. 

The equalization basin emergency overflow consists of a vertical intake pipe with adequate capacity to 

convey the year 2040 bypass flow (36 mgd) with approximately 2.6 feet of freeboard.  

Table 4-9 summarizes the resulting design of the influent flow equalization basin. 

 

Table 4-9.  Influent Flow Equalization Basin Design  

Parameter Value 

Inside Basin Width 470 f t at bottom of berm 

Inside Basin Length 540 f t at bottom of berm 

Basin Depth 12.3 ft 

Design Capacity Water Depth 9 ft 

Top Berm Width 10 ft 

Inner Side Slopes 3H:1V 

Outer Side Slopes 
4H:1V for West, South, and East Berms 

3H:1V for North Berm 

Basin Top Width 554 ft at the top center of the berms  

Basin Top Length 624 f t at the top center of the berms 

Basin Volume 17.6 million gallons  

4.7.3 Operation and Control 

Bypass flow control gate GT1502A is normally closed, and can be opened to divert plant influent flow 

from the plant influent pump discharge channel to the influent flow equalization basin during high 



Preliminary Treatment Section 4 

 

 

 4-33 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

influent flow conditions or as required.  The gate is manually positioned by Plant Operators from any 

SCADA terminal.  A high flow alarm extracted from the influent flow meter (FE1501A) alerts the Plant 

Operators of a high flow condition and the need to position the bypass flow control gate. 

 

Return flow control gate GT1701A is used to return raw sewage from the basin back to the head of 

South WWTP.  The gate is manually positioned by Plant Operators from any SCADA terminal.  The return 

flow rate is monitored from a signal received from the equalization basin return flow meter FE1503A.  A 

high flow alarm extracted from FE1501A alerts Plant Operators of a high flow condition and need to 

reposition return flow control gate. 

Equalization basin drain gate GT1702A is used to drain raw sewage from the basin at a lower elevation 

than that of return flow control gate GT1701A back to head of South WWTP.  The gate is manually 

positioned by Plant Operators from any SCADA terminal. 

 

4.7.4 Equipment Data 

The influent flow equalization basin equipment is summarized in Table 4-10. 

 

Table 4-10.  Flow Equalization Basin Flow Measurement Equipment Data  

Parameter Value 

Equalization Basin Flow Meters 

Asset Tag 
FE1502A 

FE1503A 

See Table 4-5, Influent Flow Metering for details  

Equalization Basin Return Flow Control Gates 

Asset Tag GT1701A 

Manufacturer Whipps, Inc. 

Series 925 

Size 24ó x 24ó 

Operator AUMA SA14 1-26 Electric Actuator  

Equalization Basin Drain Flow Control Gate 

Asset Tag GT1702A 

Manufacturer Whipps, Inc. 

Series 925 

Size 12ó x 12ó 

Operator AUMA SA14 1-26 Electric Actuator  

Equalization Basin Flow Control Gate 

Asset Tag GT1502A 

Manufacturer Whipps, Inc. 

Series 924 



Section 4 Preliminary Treatment 

 

 

4-34  

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

Size 64ó x 53ó 

Operator AUMA SA14 1-26A Electric 

 

4.7.5 Maintenance 

Table 4-11 identifies the maintenance required for the equalization basin and that recommended for 

supporting equipment. 

 

Table 4-11.  Flow Equalization Basin Flow Measurement Maintenance  

Parameter Value 

Equalization Basin 

After each use the equalization basin should be inspected for settled debris and 

subsequently removed if present. 

Equalization Basin Flow Meters 

None recommended by manufacturer 

Gates 

Gate and actuator maintenance data identical to that listed for Grit Removal, 

Table 4-8 

 

 

 



 

 

 5-1 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

Section 5 Primary Treatment 
Primary treatment at the South WWTP consists of clarification that separates the settleable sludge and 

floating scum from the flow stream prior to secondary treatment.  Figure 5-1 depicts the flow scheme at 

the South WWTP.    

 

Figure 5-1.  Primary Treatment Flow Scheme. 



Section 5 Primary Treatment 

 

 

5-2  

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

5.1 Primary Clarification 

Primary clarification is the physical process that separates settleable and floatable solids from 

wastewater.  In the primary clarifiers the velocity of the water is reduced to allow sedimentation to take 

place.  Heavier solids "settleó to the bottom of the tank where they are collected by a rotating 

mechanism.  Lighter solids stay in suspension and are treated later, and still-lighter floating materials 

are skimmed off the surface.  Performing its primary function of removing settleable solids minimizes the 

secondary treatment system loading. 

After primary clarification, effluent from the five clarifiers is directed to the aeration influent channel. 

Sludge and scum are sent to the digesters for further processing.  

5.1.1 System Description 

The primary clarification system includes a flow splitting box, the clarifiers themselves, and the related 

sludge/scum pumping systems.  The flow splitter passively and evenly distributes flow to the five 

clarifiers.  The flow splitter was designed to accommodate a future sixth primary clarifier.  As solids float 

or settle in the clarifiers a rotating collection arm collects and directs the sludge/scum to pumps that 

pump to the digestion system while the main liquid flow continues by gravity from the clarifiers to the 

aeration basins.

5.1.2 Design Data 

 

Table 5-1.  Primary Clarifier Design Data 

Parameter Value 

Size 70 ft diameter, 12 ft side water depth 

Inlet flow rate per clarifier, maximum  6.0  mgd 

5.1.3 Operation and Control 

Influent Splitter Box - The splitter box is a concrete vault housing primary flow splitter gates GT3101A, 

GT3102A, GT3103A, GT3104A and GT3105A.  The gates are manually operated and direct grit tank 

effluent flow to Primary Clarifiers 3100, 3200, 3300, 3400 and 3500.  Flow is evenly distributed due to 

the relatively high headloss through the isolation gate opening.  The only control function is to open or 

close a gate to take a clarifier out of service. 

Primary Clarifier Collectors - Solids collection is constantly occurring when the clarifiers are operating.  A 

scraper-style collection mechanism rotates along the floor of each clarifier, driven by a centrally located 

drive unit.  The scrapers move the settled solids on the floor of the clarifier to a sludge withdrawal well at 

the center of the clarifier.  The drive mechanism is equipped with overload protection and alarming at 

several different levels of torque with the last torque overload setting configured to shut the unit off to 

prevent damage to the equipment.  The drive mechanism is also equipped with a backup mechanical 

overload protection device.  Each clarifier will report alarms to SCADA and will enable remote shutoff.  

Clarifiers can be put into service remotely, however local start up is recommended in order to verify 

actual field conditions prior to putting the system into operation.   

When Primary Clarifier Collectors COL3101A and COL3201A , COL3301A, COL3401A and COL3501A are 

in the AUTO mode locally, they are operated by the Plant Operator from the South Sludge Pumping 

Station (SSPUS) PC-base HMI or the corresponding SCADA screen by selection of software configured 



Preliminary Treatment Section 4 

 

 

 5-3 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

START and STOP push buttons.  High-high torque shutdown logic is hardwired into the motor control 

center circuitry. PLC inputs for torque alarms are for alarming only. 

The following operations for the collector are taken from the manufacturerõs O&M manual (Walker 

Process Equipment. IOM-6090-20-1).  Important Note: Groundwater levels around the clarifiers must be 

measured prior to draining a clarifier and must always be lower than the water surface elevation in the 

clarifiers to prevent uplift forces from damaging the floor of the clarifiers. 

Collector Shutdown 

If the collector must be shut down or is used in intermittent or peak flow service, the following 

procedure should be followed with any necessary modifications to suit the specific conditions at 

the time of shutdown.  

1. The influent to the clarifier should be shut off.  If available and desired, plant effluent 

may be recycled through the basin to maintain flow and circulation in the tank. This is 

desirable if the tank is not drained during winter shutdowns as it will reduce surface icing 

in most cases. If the influent is shut off during periods of cold temperatures and the 

clarifier is not drained, provision must be made to preclude damage to the clarifier and 

mechanism due to icing of the tank contents.  Icing can cause serious problems due to 

both expansion and the formation of ice sheets which could interfere with mechanism 

rotation.  

2. The collector mechanism should be operated after the influent has been shut off until 

the clarifier bottom has been cleared of sludge.  Once the sludge has been removed from 

the clarifier, the mechanism may be shut down.  If plant effluent is recycled through the 

clarifier, the mechanism may continue to rotate.  

3. If desirable, the clarifier may be drained and taken out of service. If clarifier is to be 

drained confirm groundwater is low, or pump down accordingly prior to tank draining. 

This decision must be made after considering the affects of weather on the empty 

clarifier and the duration of the idle period.  If the mechanism is to be shut down, the 

drive must be prepared for short or long term storage. 

Collector Emergency Shutdown Procedures 

In the event of an emergency: 

1. Turn off the power to the collector at the control panel. 

2. Lock out the unit electrically.  

3. Stop flow to clarifier as soon as possible. 

4. Correct reason for shutdown before resuming operation. 

Procedure after Collector Failure 

1. In the event of a failure, turn off the power to the collector at the control panel if not 

already off. 

2. Lock out the unit electrically until the problem is diagnosed and corrected.  

3. If it is anticipated that the clarifier will be out of service for an extended period of time, 

stop flow to clarifier.  

4. Consult the Troubleshooting Instructions included in manufacturerõs O&M manual and 

correct reason for the failure.  



Section 5 Primary Treatment 

 

 

5-4  

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Iowa-City-OM-Manual-2016.docx 

5. If the unit has been out of service for an extended period of time consult the Start-Up 

Procedures included in the manufacturerõs O&M manual.  

Collector Seasonal Operation 